
 
 
 
 
 
 
 
 
 
DRAFT FINDING OF NO SIGNIFICANT IMPACT  
 

San Luis Drainage Feature Reevaluation 
Demonstration Treatment Facility at 
Panoche Drainage District 
 
FONSI-10-030 
 
Recommended by: 
 
  _______________________________   Date:  __________________ 
 Rain Healer 
 Natural Resources Specialist 
 South-Central California Area Office 
 
Concurred by: 
 
 _______________________________ Date:  __________________ 
 Chuck Siek  
 Supervisory Natural Resources Specialist 
 South-Central California Area Office 
 
Concurred by: 
 
 _______________________________ Date:  __________________ 
 Randy English 
 Chief, Resources Management Division  
 South-Central California Area Office 
 
[...]
would be installed for the sump pumps.  The vault would be installed in the ground to a depth of 
about five feet.  A SCADA system would be installed at the Facility to control the sump and 
booster pumps using remote telemetry stations.   
 
Irrigation Drainage Ditches 
An existing 1,000 foot long concrete-lined irrigation ditch that currently bisects the Facility 
footprint would be removed from the site.  Panoche Drainage District may construct a new ditch 
around the perimeter of the Facility to replace this ditch once construction of the Facility is 
complete.   
 
The existing irrigation drainage ditch that runs along the southern edge of the Facility footprint 
would be replaced by approximately 650 feet of 48-inch diameter reinforced concrete pipe.  The 
pipe would run underground from the existing RP-1 pump station into the existing drainage ditch 
and to the southeast corner of the Facility.  The portion of the pipe within the existing drainage 
ditch would be covered with native soil from a borrow area in the SJRIP located approximately 
one mile away. 
 
A 500 GPM vertical turbine pump would be installed in the Russell Avenue drainage ditch, 
adjacent to the site access road, to convey untreated drainage water to the Facility feed tank.  
Pump installation would require the construction of a concrete pump vault with trash rack 
approximately four-foot wide by six-foot long by six-foot deep within the existing Russell 
Avenue ditch.   

Facility Infrastructure 
Water Supply   An existing 2-inch diameter pipeline carries non-potable water from the Delta-
Mendota Canal (DMC) Turnout 97.7A, continues north along the east side of Russell Avenue, 
and ends at the southwest corner of the Facility footprint.  A packaged water filtration and 
disinfection system (perhaps 6 feet by 10 feet) would be installed within the treatment building at 
the Facility to provide potable water for plant operators working at the site.   
 
Sanitary System   A conventional septic system (septic tank and leach field) would be installed 
within the southeast corner of the Facility footprint area (Appendix A).  The septic tank capacity 
would be up to 1,000 gallons and the size of the leach field would be approximately 20 feet wide 
by 40 feet long and 30 inches deep.  Local regulations require a five-foot vertical separation 
between the bottom of the leach field and the water table.  Therefore, it is assumed that the leach 
field would be constructed about two feet below existing grade and imported fill would be used 
to provide a mounded cover and cap.   
 
Power Supply   An existing 300 kilovolt ampere (kV) electrical pad-mounted transformer 
located at the southwest corner of the Facility would be replaced with a 500 kV secondary 

 8



Draft EA-10-030 
 

substation transformer and 600-ampere switchgear.  Approximately 3,600 linear feet of electrical 
conduit would be installed at a depth of 30 inches to carry electrical power from the transformer 
to the Facility service switchgear, the biotreatment equipment building, and appurtenant 
electrical equipment.  The Facility service switchgear would include a 480-volt, 60-hertz, 3-
phase, 600-ampere distribution panel board.  A 75 kilowatt, 480-volt, three-phase backup engine 
generator would also be installed near the transformer along with a 500 gallon fuel tank.  The 
tank would be installed within a lined containment area to contain potential fuel spills.  
 
Transformer upgrades for drainage sumps are required at two locations:  TS-1/TS-2 and TS3/TS-
5.  A three-phase, 45-kV, 12-kV triplex pole-type transformer would be installed at each 
location.  Approximately 600 linear feet of 600-volt, No. 2 American Wire Gage conductor wire 
would be dropped from the existing power lines to the transformer at each location.   

2.2.2 Construction Details 
Access to the Facility construction site would be provided by Russell Avenue.  Access for 
constructing drainage pipelines would be provided via existing earthen or gravel roads.  No new 
roads would be needed for access to the site.     
 
A temporary eight acre staging area would be placed to the north, east, and south of the Facility 
(Figure 2-1).  The staging area would provide temporary office space, parking area, equipment 
and material storage, and stockpiling of excavated materials.  The temporary staging area would 
be restored to its existing condition when the Facility construction is complete.   
 
During construction, it is anticipated that 10 to 45 people would travel to and from the site on 
any given day.  Construction equipment would include: grader, excavator, dozer, front end 
loader, roller, flatbed truck, crane, trencher and compactor.  Pile driving equipment would be 
used if geotechnical investigations determine that pile support foundations are required for 
Facility tanks.  Construction is expected to take approximately 14 months to complete and would 
likely begin around April 2012.  

2.2.3 Facility Operation 
Drainage pipelines would provide up to 400 GPM of flow from the tile drain sumps (TS-1 to TS-
7) to the 65-foot diameter regulating feed/equalizing tank for Facility treatment operations.  
From the feed tank, drainage flows would be pretreated to remove suspended particles that could 
clog or foul RO membranes.  The Facility would evaluate two options for removal of suspended 
solids:  (1) conventional pretreatment (i.e., flocculation, sedimentation, and sand/anthracite 
media filtration) and (2) membrane pretreatment (microfiltration or UF).  The pretreatment 
equipment locations are shown in Appendix A.  The flow schematic for each option and the 
subsequent treatment operations are provided in Appendix B.   
 
After pretreatment, approximately 200 GPM of drainage flows would be fed into the RO 
treatment system.  Once through the RO treatment system, approximately 50 percent of the feed 
water (about 100 GPM) would be recovered as low salinity product water.  The remaining 50 
percent of the feed water (about 100 GPM) would exit the RO treatment system as a 
concentrated waste stream and be fed into the selenium biotreatment system.  The concentrated 
waste stream produced after RO treatment would contain all the salts and selenium from the 
drainage feed water; therefore, concentration is approximately double that of the feed flow.   

9 



Draft EA-10-030 
 

The RO concentrated waste stream would then be treated in bioreactor tanks to remove about 99 
percent of the selenium.  In general, only selenium would be removed from this waste stream 
(Table 2-1).  The residual selenium in the treated water would be oxidized to ensure that it is 
converted to inorganic selenate and/or selenite ions prior to discharge (Appendix B).  The water 
quality of the biotreatment discharge water would be approximately the same as the water quality 
of the RO concentrate stream (Table 2-1), except that the selenium concentration would not 
exceed 10 micrograms per liter (µg/L) in the biotreatment effluent.  Post-biotreatment water 
would be recombined with the low-salinity RO treated water (product stream) and discharged 
into the existing drainage ditch adjacent to the western edge of the Facility footprint (Appendix 
A), where it would be blended with other drainage waters and used by the SJRIP for irrigation in 
the reuse areas.  The water quality of the post-treated discharge water from the Facility would be 
substantially the same as the current untreated drainage discharge water, except that 99 percent 
of the selenium would have been removed from the treated discharge water. 
 
Table 2-1  Water Quality Projections for RO Treatment Facility 

Constituents Units Pre-treatment 
drainage water 

Constituent 
Concentration 

Percent of 
Constituent 

Rejection During 
Pretreatment 

RO 
Concentrated 
Waste Stream 

 

Post-
biotreatment 

Concentration 

Conductance  17,908 -- 32,468 -- 
TDS mg/L 14,828 -- 29,318 340 
Major Components 

Bicarbonate mg/L 161 96.70 314.16 7.8 
Bromide mg/L 4 98.00 7.88 0.12 
Calcium mg/L 113 99.00 224.31 1.69 
Carbonate mg/L 0 98.00 0 0 
Chloride mg/L 3,386 98.00 6,671.43 100.00 
Magnesium mg/L 309 99.50 615.69 2.3 
Nitrate (as N) mg/L 179 88.50 328.8 29 
Potassium mg/L 23.7 98.20 46.77 0.63 
Silica mg/L 6.7 97.00 13.1 0.3 
Sodium mg/L 5,750 98.20 11,346.13 150.00 
Sulfate mg/L 4,853 99.50 9,669.69 36.00 
pH  7.4 -- 7.55 7.3 

Minor Components 
Ammonia µg/L 3,400 95.00 6,551.22 250.00 
Aluminum µg/L 0 95.00 0 0 
Arsenic µg/L 8 98.00 15.76 0.24 
Boron µg/L 33,000 90.00 61,285.71 4,700.00 
Cadmium µg/L 3 99.50 5.98 0.02 
Chromium µg/L 84 98.00 165.5 2.5 
Copper µg/L 26 98.00 51.23 0.77 
Fluoride µg/L 900 98.00 1,773.27 26.00 
Iron µg/L 391 99.00 776.16 5.8 
Lead µg/L 3 99.00 5.96 0.04 
Manganese µg/L 26 99.00 51.61 0.39 
Mercury µg/L 0.3 98.00 0.59 0.01 
Molybdenum µg/L 150 98.00 295.54 4.5 
Nickel µg/L 52 99.00 103.22 0.78 
Selenium µg/L 330 99.50 657.53 2.5 
Silver µg/L 3 98.00 5.91 0.09 
Strontium µg/L 4,300 98.00 8,472.28 130.00 
Zinc µg/L 26 98.00 51.23 0.77 

Note:  Drainage feedflow to the system is 200 GPM.  Reject feed flow (flow leaving the initial treatment) is 100 GPM.  
mg/L = milligram per liter    µg/L = microgram per liter  TDS = Total Dissolved Solids 

 10 



Draft EA-10-030 
 

The bioreactor tanks would be periodically backwashed to remove accumulated solids and 
selenium.  The backwash water would be sent to a clarifier tank to provide gravity separation of 
the water and solids.  The clarified water would be returned to the bioreactor feed tank for re-
processing.  Prior to transport by truck to an off-site waste disposal facility the separated solids 
would be combined with solids from pretreatment backwashing and de-watered using a belt 
press.  Up to 55,000 pounds of waste solids would be generated per year, which would be stored 
on site in closed steel “roll-off” containers until transported to a disposal facility on a quarterly 
basis.  Title 22 of the California Code of Regulations (§66261.24) defines acceptable quantities 
of selenium associated with solids as less than 100 parts per million (ppm).  Since selenium 
concentrations in the waste solids will have over 2,000 ppm, the waste solids are defined as 
hazardous and as such, must be disposed of at a Class 1 Hazardous Waste Landfill.  The closest 
Class 1 landfill is the Kettleman Hills Landfill in Kings County.  
 
Treatment Chemicals 
The RO, pretreatment, and biotreatment processes are expected to add the following chemical 
treatments to the drainage water during treatment operations: 
 

• Coagulants:  One or more of the following chemicals would be added to coagulate 
suspended solids in the raw drainage to form larger floc particles that can be removed 
through gravity settling or filtration:  ferric chloride, Alum (potassium aluminum sulfate), 
and/or polyaluminum chloride.  All of these coagulants are currently used in municipal 
water treatment plants. 

• Acids:  Potential acids used during treatment include hydrochloric acid, sulphuric acid, 
and/or citric acid.  Acids may be used during treatment to lower the pH of drainage water 
to reduce scaling (salt deposition) or to clean scale from membrane and equipment 
surfaces.   

• Bases:  Sodium hydroxide may be added to the drainage water to raise the pH to increase 
rejection of boron by the RO membranes, or to adjust/neutralize the pH of treatment 
discharge streams. 

• Disinfectants:  Sodium hypochlorite (as found in common bleach) may be used as a 
disinfectant as part of pretreatment operations to reduce the potential for biological 
fouling of membranes. 

• Dechlorination:  Sodium bisulfate may be used to dechlorinate the drainage after 
pretreatment disinfection and prior to RO treatment. 

 
Innovative Technologies 
Up to 200 GPM of raw drainage water would be available to evaluate alternative treatment 
technologies within the treatment plant footprint and would utilize the same treatment plant 
infrastructure (i.e., pipelines, sumps, storage tanks) as the RO/UF systems. 
 
Facility Staffing 
Up to three full-time treatment operators would be required to operate and maintain the Facility 
treatment systems:  one full-time treatment plant operator would be required to operate the 
combined pretreatment, RO, and biotreatment systems; and one treatment plant operator would 
be required for each of two potential innovative treatment technology systems.  The drainage 

11 



Draft EA-10-030 
 

sumps and conveyance pipelines located outside the Facility would be operated and maintained 
by Panoche Drainage District staff.   
 
Facility Disposition 
The treatment demonstration systems may be operated by, but not limited to, Reclamation staff, 
contractors, and for at least 18 months to collect data for final designs.  Subsequently, 
Reclamation may elect to continue operating the Facility indefinitely or delegate it to their 
designated operating partner for treating reuse drainage.  Disposition of the facility after the 
Proposed Action time period is unknown at this time and may require additional environmental 
analysis.  
 
Permitting 
Discharge permits from the California Regional Water Quality Control Board (RWQCB) would 
be required for discharge of drainage water from the Facility.  The SJRIP currently operates 
under a discharge permit (Order Number 5-01-234) from the RWQCB, Central Valley Region.  
Operation of the Facility would require a new National Pollutant Discharge Elimination System 
(NPDES) permit issued by the RWQCB.  Reclamation would acquire the permit prior to 
operation of the Facility.  The Facility would not be operated until the discharge permit has been 
acquired. 

2.2.4 Environmental Commitments 
Reclamation shall implement the following environmental protection measures to reduce 
environmental consequences associated with the Proposed Action (Table 2-2).  Environmental 
consequences for resource areas assume the measures specified would be fully implemented.   
 
Table 2-2  Environmental Protection Measures and Commitments 
Resource Protection Measure
Biological Resources Preconstruction surveys and implementation of avoidance and minimization 

measures for San Joaquin kit fox (SJKF, USFWS 2011a; see Appendix C). 
Biological Resources Preconstruction surveys and implementation of avoidance and minimization 

measures for Giant garter snake (GGS, see Appendix C) 
Biological Resources 
(migratory birds) 

Preconstruction surveys and implementation of avoidance and minimization 
measures for burrowing owl (CDFG 1995; see Appendix D).   

Biological Resources Surveys (USFWS 2000; see Appendix E) will be conducted for nesting migratory 
birds on land that would be disturbed for construction.  One eucalyptus trees 
(Eucalyptus sp.) located at the Facility construction/staging site would likely be 
removed for construction.  This tree would be removed either before nesting 
season commences, or if removal must occur during the bird breeding season, 
only after it is has been surveyed by a biologist and found not to support nesting 
birds.   

Biological Resources A biologist will be present at the inception of the construction and other times as 
required to insure that measures for avoidance of effects to species are 
implemented.  Additionally, if a listed species is observed, work at the site would 
immediately stop and Reclamation biologists shall be notified.  No work would 
continue without additional approval from Reclamation environmental staff, 
following further consultation with wildlife agencies, as appropriate. 

 

 12 



Draft EA-10-030 
 

Section 3 Affected Environment and 
Environmental Consequences 
This section identifies the potentially affected environment and the environmental consequences 
involved with the Proposed Action and the No Action Alternative, in addition to environmental 
trends and conditions that currently exist. 

3.1 Water Resources 

3.1.1 Affected Environment 